
APPENDIX 29
ARROW LNG PLANT

Waste Impact Assessment



 



 

WASTE IMPACT ASSESSMENT 
Arrow CSG (Australia) Pty Ltd and Coffey Environments 
Australia Pty Ltd 

Gladstone, Queensland 

 

ENAUBRIS107033CA (Rev 6) 

12 AUGUST 2011 
 



 



 

7033CA_Waste impact assessment_v6 

 

 

 

 

 

 

 

 

 

 

ARROW LNG PLANT 

WASTE IMPACT ASSESSMENT 

Prepared for: 

Arrow CSG (Australia) Pty Ltd and Coffey Environments 
Australia Pty Ltd 

Report Date: 12 August 2011 
Project Ref: ENAUBRIS107033CA_V6.0 

 Written/Submitted by: Reviewed/Approved by: 

 Shelley Innes 

Senior Environmental Scientist – 
Site Assessment and Remediation 

Wayne McFerran 

Group Leader – Site Assessment and 
Remediation 
[...]
Ferrous and non-ferrous 
metal2,4 

Maintenance 
activities 

37.8 26.2 151.3 

Tyres2 Vehicles  20 12.5 7.5 

Batteries (lead acid cells, 
dry charged, 
rechargeable) 2 

Plant and 
equipment  

2.2 1.25 4.1 

Timber2 Packaging and 
carpentry off-cuts 

40 24 36 

Oil contaminated steel 
drums2 

Packaging 2 1.25 Minimal 

Insulation and slag wool2  0.75 0.5 Minimal 

Paper and cardboard2 Offices, workshops 
and 
accommodation 
village 

80 50 30 

Biosolid sludge 
(dewatered)5 

Effluent Treatment 
Plant   

812 - 1280 812 - 1280 147 - 230  

Topsoil6 Site preparation 
activities  

867,000 m3 86,000 m3   Minimal 

Overburden7 Site preparation 
activities 

43,000 m3 Minimal Minimal 

1. Calculated on biomass load of 50.9 t/ha for dry schlerophyll forest (Freudenberger et. al., 2004) assuming disturbance of 
250 ha of land on Curtis Island and 68 ha in Gladstone. 

2. Arrow Energy.  

3. Scaled up from 2000 people to 2500 people. 

4. Includes aluminium cans from accommodation village. 

5. Figures based on 2500 construction workers and 450 operations workers.  Assumes all solids in the wastewater are from 
sewage and treatment efficiency of sludge thickener is between 80 and 94%.  

6. Assumes 300mm topsoil over 221 ha of land on Curtis Island and 68 ha in Gladstone cleared during construction of 
Trains 1 and 2, 28.7 ha to be cleared on Curtis Island during construction of Trains 3 and 4. 

7. Source: Arrow Energy Cut and Fill Study (2010).  

 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 6-3 

Table 6.2: LNG plant and associated infrastructure construction and operation liquid 
wastes and quantities  

Waste Type Generation Point / 
Source 

Construction 
Trains 1 & 2 

(tpa) 

Construction 
Trains 3 & 4  

(tpa) 

Operation  
Trains 1 to 4 

(tpa)  

Used grease, lubricants 
and oils 

Maintenance 
activities 

80(1) 40(1) 42.3(2) 

Grease trap waste Accommodation 
facilities 

57.4 57.4 10.3 

Sulfuric acid1 Batteries 1.6 1 0.4 

 Dry weather flow  137 m3/d 137 m3/d 274 m3/d 

Demineralisation 
regeneration effluent 

Demineralisation 
plant 

108 m3/d 108 m3/d 216 m3/d 

Spent TEG, engine 
coolant, waste paint, 
cleaning agents, 
developing solutions and 
water treatment chemicals 

Vehicle, plant and 
equipment 
maintenance and 
operation 

40 32 111.6 

ETP effluent for irrigation 
(design flow rate)1 

ETP (dry weather 
flow, sanitary waste 
water, drips & 
drains) 

1246 m3/day   1246 m3/day 

 

1246 m3/day 

Brine Reverse osmosis 
facility 

1,872 m3/d 3,744 m3/d 3,744 m3/d 

Hydrotest water2 Testing LNG 
storage tanks and 
pipeline  

97,000 m3 per 
tank 

 

97,000 m3 per 
tank 

Nil 

Gas turbine wash water2 Gas turbine 
washing 

365 m3/d  365 m3/d  730 m3/d 

1. Arrow Energy. 

2. Periodic generation. 

6.2 Sewage 

Sewage generation will be at its peak during construction of trains 1 and 2 and associated pipeline 
and marine infrastructure. During this time, there will be up to 2500 people staying on Curtis Island 
and an additional 1000 permanently housed in Gladstone.     

Tunnel, gas pipeline and dredging workforce (maximum population of 215) and excess LNG 
construction workforce will not be housed on Curtis Island so will not contribute to sewage 
generation rates on the island. Sewage generated from this component of the workforce will be 
collected and disposed of at a sewage treatment plant by a licensed waste contractor.  

It is anticipated that during the operation of the Arrow LNG Plant on Curtis Island, sewage 
production will be at an average rate of 135 kL/d and a maximum rate of 180 kL/d (based on an 
average population of 450 and a maximum population of 600.  

Estimated sewage generation rates are shown in Table 6.3.  



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 6-4 

Table 6.3: Estimated sewage generation rates  

Workforce  Number1 Sewage1  
(kL/d) 

Pioneer camp on Curtis island2,3 200 60 

Peak construction workforce at the LNG plant during project life 
on Curtis Island2 

2500 750 

Additional construction workforce in Gladstone 1000 300 

Peak construction workforce in temporary accommodation 
(tunnel, feed gas and dredging workforce) 3 

215 64.5  

Peak operational workforce on Curtis Island 600 180 

Typical operational workforce on Curtis Island 450 135 
1. Based on generation rate of 300 L/person/day.  

2. Total number of personnel accommodated on Curtis Island per day. Excludes daily commuters. 

3. To be disposed of at Calliope River or South Trees Sewage Treatment Plant. 

6.3 Accommodation Waste 

During construction, the workers’ accommodation facility on Curtis Island will house up to 2,500 
personnel. Population numbers during construction of trains 1 and 2 will range from 250 to 2,500.  

Construction of trains 3 and 4 will commence when trains 1 and 2 are operating and a combination 
of construction and operations staff will be on site during this time. There will still only be a 
maximum of 2,500 personnel staying in the workers’ accommodation during this time. 

Table 6.4 summarises the types of waste and estimated quantities that will be generated from the 
workers’ accommodation facility, including kitchen, accommodation units and communal areas.  

Sewage generated from the accommodation facility during the construction and operational 
phases of the project is discussed in Section 6.2.  

Table 6.4: Accommodation waste type and estimated quantities  

Waste Type  Construction 
(Trains 1 & 2) 

Maximum 
Workforce1 

Construction 
(Trains 3 & 4)  

Maximum 
Workforce1 

Operations 
Typical Workforce2 

Quantity (tpa) Quantity (tpa) Quantity (tpa) 

General waste (not 
separated)3 

182.5  182.5  16.4  

Food waste4,5  160  100  20  

Grease trap waste6 57.4 57.4 10.3 

Aluminium cans7 7.4  7.4 1.3 
1. Based on 2500 workers. 

2. Based on typical workforce of 450 workers. 

3. Based on generation rate of 200 kg per worker per annum. 

4. Arrow Energy (2011).  

5. Includes food waste from LNG Plant canteen and accommodation village. 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 6-5 

6. Based on generation rate of 23 kg/person/annum. 

7. Based on average rate of 200 cans per person per annum with each can weighing 14.7g. 

6.4 Reverse Osmosis Brine 

An RO water treatment plant is to be installed to supply potable water for use in the LNG plant. 
The RO plant will process 130 m3/h sea water producing 52 m3/h of freshwater and 78 m3/hr of 
brine during construction and operation of trains 1 and 2. A second RO plant will be brought on line 
during the construction and operation of trains 3 and 4 doubling the output of freshwater and brine.  

The sea water is pre-treated (filtering with addition of biocide and anti-scalant) and is then passed 
through one of two RO unit membranes. The membrane allows fresh water to pass through and 
rejects the salts, resulting in a brine waste stream containing concentrated dissolved salts. The 
brine reject is discharged to the marine environment via a pipeline diffuser outlet off Boatshed 
Point. The indicative characteristics of the brine are detailed in Table 6.5. 

Table 6.5: Indicative brine characteristics  

Parameter Concentration 

pH 8 – 8.2 

Total dissolved solids1 56.7 g/kg 

Sulfate2 4 – 6 g/L 

Total suspended solids2 20 – 30 mg/L 

Anti–scalant2 8 mg/L 

Flocculant2 5 mg/L 
Source:  Arrow Energy 

1. Based on maximum expected salinity level in intake waters 32 and 33 g/L. 

2. Estimation only. 

6.5 Effluent Treatment Plant Wastewater 

The effluent treatment plant (ETP) is a tertiary treatment facility designed to treat the wastewater 
from the Arrow LNG plant to a quality suitable for discharge to land via irrigation. The ETP will be 
established early in the construction phase of the project and includes the following components: 

• Main equalization tank and off-specification tank.  
• Membrane bioreactor package (two modules). 
• Granular activated carbon (GAC) filter package. 
• Chemical dosing package. 
• Ultraviolet (UV) disinfection package. 
• Sludge dewatering facilities.  

The membrane bioreactor package and granular activated carbon packages are included in the 
treatment system to treat effluent to a level suitable for irrigation to land (Class A quality). Treated 
effluent will be re-used on site or irrigated to land in accordance with the Queensland Water 
Recycling Guidelines (EPA, 2005). The relationship between the ETP and the water management 
system is shown in Figure 6.1. Figure 6.2 details the ETP process. 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 6-6 

Sewage and greywater, oily water from the slops oil tank bottom and effluent from LNG operations 
such as wastewater, oil from the boil off gas compressor area, flare knock out water and gas 
turbine washwater will be received in the ETP. Used fire fighting water, potentially contaminated 
stormwater flow and dry weather flows will be drained to a controlled discharge facility (CDF) 
where water quality will be analysed using continuous monitoring equipment. If the effluent is 
uncontaminated, it will be discharged to the marine environment. If the effluent is unsuitable for 
discharge, it is pumped to the ETP for treatment. 

In the ETP, the sewage will be mixed with other process water streams in the main equalisation 
tank. Intermittent flow generated from the gas turbine wash water, the slops oil tank bottom water 
and the contaminated CDF water will be routed to either the main equalisation tank or the off-
specification tank. The effluent streams are mixed by bubble aeration from the air blower. 

The membrane bioreactor package is designed with anoxic and aerobic compartments in the 
biological tank and a membrane vessel. The mixed effluent is filtered through the membrane 
system to produce clarified effluent whilst the reject stream with concentrated biological sludge is 
returned to the anoxic compartment. The clarified water exiting the membrane bioreactor package 
passes through a granulated activated carbon filter for total suspended solids (TSS) removal 
followed by UV dosing/treatment for disinfection. 

Excess sludge with a typical concentration of 0.8–2 % solids is collected from the biological tank 
and pumped to the sludge holding tank. The sludge de-watered by a centrifugal system to produce 
a thick sludge cake with solids content of 12–15 % and then conveyed to a container for off site 
disposal. Liquid removed from de-watering of the sludge is diverted back to the ETP for treatment. 

The final effluent generated from the ETP will be re-used for irrigation, gardening, and toilet 
flushing purposes. The disinfected water will be routed to the irrigation water tank where it will be 
monitored for quality before being pumped around the site. If the treated effluent does not meet the 
required standard for use, the effluent will be returned to the off-spec tank and mixed gradually into 
the waste water in the main equalisation tank. Excess treated effluent (beyond design capacity) 
may be discharged to the marine environment through the brine outfall pipe at Boatshed Point in 
exceptional conditions, such as excessive wet weather. 

Treated effluent from the ETP will meet the recommended water quality specifications for Class A 
recycled water (shown in Table 6.6) as detailed in the Queensland Water Recycling Guidelines 
(2005), meaning the treated water can be used for a variety of Class A and below (Class B, C and 
D) uses including: 

• Irrigating public open space and golf courses – above ground irrigation or subsurface irrigation. 

• Irrigating public open space and golf courses – controlled access. 

•  Industrial open system use (potential for occasional human contact, with safeguards in place). 

•  Industrial closed system use (low human contact). 

•  Irrigation of “no public access” areas. 

•  Use in fountains and water features (no primary or secondary contact recreation). 

•  Water features for amenity purposes only (controlled access). 

•  Natural or artificial wetlands. 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 6-7 

Table 6.6:  Recommended water quality specifications for class A recycled water 

Class E. coli (median 
colony forming units 

(CFU) /100 ml)  

Turbidity (95th 
percentile) 

Nephelometric 
Turbidity Units (NTU) 

Suspended 
solids 

(median) mg/L 

Total Dissolved 
Solids (median) 

mg/L 

pH 

A < 10  < 2  5 1000 6.5 – 8.5 
Source:  EPA (2005). 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 6-8 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 7-1 

7. ISSUES AND POTENTIAL IMPACTS 

The potential impacts of waste generated from the project on the environment are discussed in the 
following sections. The potential impacts are those identified from the project description, including 
proposed mitigation/management measures.  

7.1 Discharges to Land and Water 

There are several methods by which the land and water (surface, groundwater and marine) may 
be impacted by waste from the project. These are: 

•  Spillage of fuels, lubricants and chemicals during abnormal operating conditions or emergency 
situations. 

•  Solid or liquid effluent discharge from vehicles during transportation of wastes on and off site. 

•  Leachate generation from solid waste storage facilities such as greenwaste or recycling lay 
down areas. 

•  Discharge of untreated liquid wastes such as brine to the marine environment during normal 
operations. 

• Discharge of untreated liquid wastes such as used fire-water or contaminated run-off from the 
abnormal operating conditions or emergency situations such as ETP malfunction. 

•  Discharge of treated liquid wastes from the ETP to the land environment via irrigation.  

Controlled discharge of treated wastewater from the ETP to land via irrigation has the potential to 
impact on human health, soil, water and to a lesser extent, groundwater. Sodium management is a 
critical issue when using recycled water for irrigation. If present in recycled water used for 
irrigation, sodium may impact the productive capacity of the land, or significantly degrade surface 
and ground water quality. The accumulation of sodium in the soil can cause a decline in soil 
physical properties, especially in porosity and permeability to water.  

Direct discharge of brine and other untreated waste streams such as stormwater run-off to the 
marine environment may impact directly on the water quality in Port Curtis and aquatic fauna and 
flora through habitat alteration. Brine is the largest contributor to the effluent stream, being 
disposed at a rate of 78 m3/h during construction and operation of trains 1 and 2 and 156 m3/h 
during construction and operation of trains 3 and 4. 

7.2 Discharges to Air 

There will be routine emissions to air from normal operations at the LNG plant and through 
vehicles and shipping movements, largely from the combustion of fuel. Emission sources include: 

•  Gas turbines to drive the mixed refrigerant and propane compressors (all mechanical). 

•  Gas turbines for electrical power generation (all mechanical). 

•  Acid gas removal unit for the removal of carbon dioxide and sulfides from the feed gas. 



ARROW LNG PLANT 
WASTE IMPACT ASSESSMENT 

7033CA_Waste impact assessment_v6 7-2 

•  Nitrogen removal unit for the removal of nitrogen from the feed gas resource. 

The main emissions include nitrous oxides, sulphur dioxide, carbon dioxide, carbon monoxide, 
particulate matter, hydrocarbons and methane. 

Emission to air may also occur during start-up and shutdown operations, minor incidents and 
emergency events such as large spills, explosions and fires.  

The biggest potential impact on the air environment would be from an emergency event such as 
an explosion, fire or large spill. Emissions may result in ground level concentrations that could 